O '

(A1)HEX BOLT M12X95L PARTIAL THREAD QTY.2

Q G '

(A2)HEX BOLT M12X130L PARTIAL THREAD QTY.2

© H © O

(B1) LOCK NUT M12 QTY.4 (B2)LOCK NUT 1/2" QTY.1

©

(D1)@90X50X10t RUBBER PAD (9310-016) QTY.1

A [1SET] B [1SET] C [1SET]

inch —o 1" 2" 3" 4" 5"

FRG1-012017

30 40 50 60 70 80 90 100 110 120 130 140 150

Stea!flab

| ©

(C1)M12(1.D.)FLAT WASHER @34 QTY.5

| ©

(C2)M12(1.D.)FLAT WASHER @25 QTY.4

| ©

(C3)SPRING WASHER M12 QTY.4

D [LPCS]
8240-123

PAGE 1



#Please tighten the screw after all parts assembled.

or please tighten all screws after all parts joint together

D1 .
< .
| ! I
& e ' b
| 1 U I I ‘
C K L 0 1 (. Il .
— s MO |
@) : ’[@ ’ \j Eﬁ 9 z
. J % Jﬁ‘ ?
ocaxe | Ml
c1 AL L» ‘ ) i
LOGO r IR e
K o .|e [
T cax2 X b

o g\\ U] \U
N ‘
Al — | (; '\\\ \ \
\ \Q\L“ WY | )
N
C1 \\f Vs

FRG1-012017

PAGE 2
Stss!flab



	FRG1-P1
	FRG1-P2

